28105 Special Stand

| 28100.000.55 black |

pos. description art.-no. qty
1 countersunk screw 03.02.830.29 4
2 non-skid end caps 03.20.780.55 4
3 locking knob M8 x 35 mm 01.82.650.55 2
4 adjusting knob M8 x 27 mm 01.82.561.55 2
5 extension arm 7.281.000155 2
6 locking knob 01.82.551.55 2
7 end cap 35 x 15 mm 03.20.800.55 6
8 felt adhesive pad large 03.21.560.55 2
9 base connecting rod 02.14.365.55 1
10 carriage bolt M8 x 30 mm 01.09.090.55 2
11 support arm screw short M8 x 12 mm 01.81.640.55 2
12 support arm screw long M8 x 19 mm 01.81.650.55 2
13 support arm end cap 03.20.830.55 6
14 base leg 02.14.230.55 2
15 insulator fitting 01.87.420.55 2
16 washer 01.41.020.01 2
17 socket head screw 03.02.210.00 4
18 upper connecting rod 02.14.530.55 1
19 support arm 02.15.130.55 2
20 support arm extension 02.13.260.55 2
21 felt adhesive pad small 03.21.550.55 2
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